A4

=7 5 : i 3 . ; 20 16 26 26 13 "T w5 2
=
{
|
|
!. ]
| |
l l!lll
| ! Sead |
[ | | —
' . | : | S
| | . 5
|| | | 5
| L) 4
i7 =1 a5 i1 i 29 1@ 15 o= @31 24 1% 14 a0 0 04 0g he 4 o7 an g El_. 2 o
FRAME ASSEMBLY €13




ki

29
5;
P

17 15 0

14 13 12 1 ]

ENGINE & WIRING ASSEMBLY (22




3 7 14 13 1 18 5 qa3 8 11
] | I

(\.
‘I’ﬁ:&
s

L —

[ i ‘ |

| | I | !- | |

1% 11 Lz 16 11 14 q [ H 16 4 18 1413 a7
COVERING PARTS ASSEMBLY (3}

-49-



|
L1 10

FEAR WHEEL ASSEMBLY (4)

] 2 d

; rE‘
|

-51-

E .



= ——— = = s e TS

e —— = e
2 12 14 13 a 5| 5 ;! 13 14 12 1
[ S ST S CH S RLEE I | 1| L
| Bl el = | |
= B | [

: 1 : i
| VRONT WHEBRL ASSEMBLY in J&H}}“‘uﬁf |

‘e o s o i T ST e == T ro e =
-53-




FEO%T FORK ASSEMBLY thd

-55-



CR1505-3H/5 58 &

el AR BT B LT
FFLE 2 L R PIN COTTER
L R ) -0 SLOTTED NUT
3 |FEm | ETEEIR TR VASHER
4 [EhR kRS SLHII0 CONNECTOR FLATE

5 |FEFEE R

TI02-0]

LACEED NUT

il i Tt L

SEMITE-0]

SEAL HEAR DISC BESE

-

w- Gl (5 14 LRI RRTRY REAR WHEEL ATLE
ER T s 4031014001 SPRMCKET WHECL SC
o ! 9 |REHiER M2 E-N0] CLIP SPRING REAR ©
. -.t . > ﬂ E UM B Ml ML ALER T HEXANGULAR BOLT
I 3 1 Wy 0 - O L 2 O e R SPRIMG WASHIR S1A) 1
o \ N - YN 12 | 2430171 DISC BRACKET, REAR 1
_, 5 _I:H J-."?'f-f 13 .'.’_'ﬁﬁlu:-.‘ 21T'_|uu| K11 011, SEAL, REAR BRI _::
1 o . ,HI’ 1 | FA T 011 B0 BEARLYG, REAR AXLE 3
15 (361 QIK2005=0k2 BUSIL SIALT
I |30 24301R=031 REARDNG SEAT
17 A it |amslal-l LOCE ¥CT HEXANGLLAR

18 | i e

Giwil04-111

FLANGE BOLT




FLER . 3| %5 & Fan Caver Shround

e k- o E R EHIF [ ) it

Mo Part No Chineze Deseriptian oty Remark
1 101418-001 I 3l CLAMPER BREA THER TUBE 1
& 101419-001 P 1 AL i COVER_CLMPPAN 1
3 101421001 BEh Sk e CLAMPER STARTER CABLE i
4 101422-001 {h i SR ) B LUC_CARBURETOR COOLING 1
5 101423001 = #A SHROUDA 1
B 101424001 2% LUCT _SHROOUD 1
¥ 101425-001 R EAE SEAL SHROUD A 1
H 101426001 =D SHROUD COMP R 1
9 101405008 i T £ o CLIF HIGH TENSION CORD 1
10 101427-001 B B bt SEAL SHROUD B 1
11 101428001 R CROMMET S1NE PANFI. 1
12 906176-030 iE4TSTE X 12 SCREW TAPPING STEX 12 1
13 D06176-031 QE4TSTE X 16 SCREW TAPPING STH X 16 4
14 B06104-111 BEAM6 X 25 BOLTED FLANGE MG 25 3
15 101114-005 i 3 CLAMPER C£PB DRAIN TUEE 1
16 101429-001 ° R EZE (B) CROMMET SFROUD (E) 1




a HKM fr?'f1 hﬂhrd-""ﬁr-ha
10 . _H_[\ S R
L1 =% ~TE -ﬁ-,@} %{‘ "__-H-_—'F'-_—.’#.'-::d:' = P, h =
;ﬁ"- I“E&“k\ﬂ" '-é::l-‘?:;{'. h:‘:h oy B __h: B
125 g o | an s
13———=8, LR
: e b e W
jﬁ' Ealy Hiuq
B US>
\H Tz
5
16~ MTE
™
T Cylinder Head Cover
ik 3 i W1 R HR R g #ik
M Part Mo Chimese Degcriplinn oty Femark
1 107201 00 il {0 TUBE BREA TEHER o 1
2 102271036 AL e i COVER COMP CYLINDER IIFAD 1
3 100227 5-008 T | CASKET HEADL COYER iy
4 101 203 106 A (D8, B) CLAMP TURE (D%, 5) 1
B 06104 113 ibe MG X 25 BOLTED FLANGE Mix 35 5
& 101 205307 e (D12) CLAMP TURE (D12} 1
| 104 2002 AN =i R TIRE ASSY EREATHEE |
5 061 76062 HEETSTA =8 SCREW TAFPING 51438 4
g 102227002 i B i PLATEL CONER 1
10 10:3231-001 S A SR B CLAMP VALVE TURE A MAP 1
11 162332 0Dl i I CLAMP VALVE TURE 1
18 HUGLUE 121 e ME M 1S BULTED FLANGE M5 X 18 2
13 102233=0101 i i ‘TRl M CLAMP VALVE TOBE E MAP l
14 102234001 o Wl s N i LANGUETTE VALVE ASSY 1
15 102235-001 B [ PR gl LANGUETTE YALVE COVER 1 | anguet te
16 906104 134 Bl M6 A0 BILTED PLANGE Wi 40 2

-50-



LTk Cylinder Head
_FFE 5 ch 3¢ 2 % o AR Sedd It
N Fart Mo Chinese Pescription 0ty Remark
1 102340~ 280 AT [HEAD COMP CYLINDER 1
2 102228-001 Y S ] 5 B HOLLFER CAMSHAFT 1
3 102244-010 i g B GUIDE IN VALVE LF
4 102244-011 e i GUIDE EXUALVE L
5 102230-095 AT LR Y GASKER CYLINDER HEAD 1
& 118101-001 8 R 1y CASKER CARBURETOR INSULATOR L
7 118201-006 {30 BB R 4R TNSULATOR CAREUREIOR 1
8 100004025 g PIPE COMP IN 1
5 118112-001 et = GAND IN SULATOR 1
10 a06160-015 #[E]8 WASHER & 4
11 118113-007 2T <2, 0 O-RING 27x2. 0 1
i2 102245-001 OFE 9 % 1. 6 D-RING 9x%1.6 2
13 102032000 T Sk ERFEME ¢ 32 AOLT 2 ST W6 33 2
14 118114-{(H)3 TSR FEMG X 60 BOLT 2 STUD MG 63 2
15 102250-010 e IEFE (ATTC. ATRTC) |PLUG SPARK C(ATTC. ATRTC) 1
16 O06161-013 e MG NUT_M& 2
17 B06161-014 EEEE NUT M8 4
18 S06184-001 . 10X 16 PIN DOWEL 10316 i
S06104-113 HRERME > 100 BOLTED FLANGE MG3< 100 2

|_19
-60-




Jﬁ'_ 1
(5—b L3213
fy¥esm. A Camshaft, Yalve
e i tp 7 5 B g qE it
Mo Part Mo Chinese Description Q' ty Remark
1 104310007 {1 SEAL VALVE STEM 2
2 104130-041 ¥ $l CAMSHAFT COMP I
3 102260-002 (FEhE PLATE COMP_STOPFPER 1
4 10441 1-003 ) 4 8 ARM VALVE ROCKER 2
5 104413-008 i ais g SHAFT COMP IN ROCKER APM 1
f 104413009 s LK SHAFT X ROCKER 1
7 104301-018 HES ) YALVE IN 1
g _104202-018 bs AL VALVE EX 1
9 104304-009 [T (i o SPRING VALYE OUTER 2
104303009 [ Py A SPRING VALYE INNER 5
104307-007 [(FEAEEER RETINER VALVE SPRNG 3
104306-005 L 9 B SFAT VAVE SPRING OUTER 2
104308-007 [ i &t 4 COTTER VELVE 4
104416-003 T i A SCREW TAPPET ADJUSTING 2
104416003 Y gl A [ o 6 NUT TAPPET ADJUSTING 2




PiaidE. WA

Cam Chain., Tensioner

T 15 R E# R 8 it
Mo Part No Chinese Description Q ty Remark

1 104150-011 i s CHAIN CAM 1

- 104201009 &R TENSIONER CAM CHAIN 1

3 104200003 i A R T g LIFTER ASSY TENSIOER 1

4 104209-004 g GASKET TEMSILNER LIFTER 1

5 104225001 Fh FFaEg PIVOT CAM CHAIN TENSIONER 1

& 104202009 = GUIDE COMP CAM CHAIN 1

T GO6104-114 B MoX 22 BILTED FLANGE MG 22 2

8 G061 7H-033 HRET MEXE BILTED FLANGE MG6X6 1

g 104226-001 0 MIFI6.5%1.6 0-RING 15.5%1.5 1

10 104326-002 0 Y. 6X1.5 O-RING 9. 5X 1.5 1

1
o
T




AT Cylinder

54 345 hir AR W F TR d W iE
Mo Part Na Chinesea Description Q' ty Remark

1 102120050 L CYLIMDERE COMP 1

2 102108023 N GASKET CYINDER 1

3 102124041 Jtrlﬂ_ﬂf—"r WASHER SEALNG |

4 006184-001 L0 X 16 PIN DOREL 10316 2

5 906104 -115 NG X 12 BOLTED FLANGE M x 12 1




HEEHFET  Right Crankcase -

FF% 5 AT ] T Ha
Na Part Ne Chinese Description Q ty

1 101401-280 4 ph4E 8 COVER RCRANKCASE COEP

2 101403017 A i o v S GASKET RCRANKCASE COEF

3 101117-006 35 10 R £ CAP TAPPET ADJUSTNG HOLE

4 101130-005 b 71l 7 SCREEN OIL FILTER

5 101116-006 e vk P SPRING OIL FILTER SCREEN

i 10001 6-006 HLih R GAUGE OIL LEVEL

7 101321 -001 o CLAMPER A.C. GENRATOR CORD

8 101233-001 #hdf19. 8305 DIL SEAL 19.8X30X6

9 101118-003 0 BYER30.8%43.1 O-RING 30.8%3. 1

10 101442004 lo BEFF18x3 O-RING 18X32

11 906154002 I 4HE X 14 PIN DOWEL 8314

12 906104-116 EEEE ME 32 BOLTED FLANGE M6 32

13 Q06104-117 EEE M6 05 BOLTED FLANGE M5 95

14 906104118 HiFE M6 100 BOLTED FLANGE M&2< 100

15 906104-118 H MEx 110 BOLTED FLANGE MG 110

16 __B05104-120 B MG X 40 BOLTED FLANGE MB>40

17 101440003 H8 R A GAUGE _ASSY OIL

®
B




3%H1#L Generator

i 5 it WU TR ME i
Na Part No . Chinese Dezcription ]ty Remark

1 111101-001 eaalik PANCOMP _COOLING 1

2 111000037 AF i, 2 EE 4] GENERAATOR ASSY A C. 1

3 111100-025 i FLYWHEEL COMP 1

4 111200-108 i i STATOK COMP 1

B 9061 50-016 jridt: WASHER FLANGE 12 1

6 506175010 SRETME X 12 BOLT M5x12 ]

7 G061 61-016 ggg} M12 VULT Mi2 1

8 O0E104-121 dRAE MEX 18 BOLTED FLAKCE M6 18 4

g o0E104-122 # MGx20 BOLTED FLAKGE M3 20 2

B fa



13-6" £
-
13-4
L 0il Pump
FS #E R HE BT i wik
No Part Mo Chinese Description Oty Remark
1 105110-028 , R ) PUMPASSY DIL 1
2 106111001 ME Ak BODY OIL PIMP ]
3 106117-001 Fif FLATE OIL PUMP 1
4 ___105102-002 RS SHAFT O1L PIMP 1
5 105101-006 HLih  FE A SPROCKE TOIL PUMP DRIVEN 1
& 1061089-001 HLihTE g sl i CHAIN O1L PUMP 1
T 105112-001 MWENET ROTOR OIL PUMP INNER 1
8 105113-001 HE ST ROTOR OIL PUMP DUTER 1
g L05119-001 Hlah o e SEPARTOR 07L 1
10 a06175-011 #EET M3 10 SCREW PAN H3x 10 1
11 906161-016 SEE M5 NUT M5 1
18 06184003 il 4%6.5 PIN DOWEL 43x6.5 1
13 S06104-115 BERE MG x 12 BOLTED FLANGE MG 12 2
14 S6104-112 Mifi 3¢ 25 BOLTED FLANGE MG 25 2

&n
5




&E

TEehi i Starting Motar
FS #5 Fh 3 5 B = A8 S wiE
Wi Fart No Chinese Desoription 1y Remark
1 109231002 e El R iR U] $i GEAR STAER EDUCTION 1
2 1049221-002 ik SHAFT STARTER REDUCTION GEAR 1
3 109211-003 el e B A A GEAR COMP STARTING CLUTCH 1
4 1091 12-{11 Ak el QUTER COMP STARTING 1
i 10911111 i Bh B £ B YA FLANGE STARTING CLUTCH 1
i 105101001 FERE FRING STARTING CLUTCH ROLLER d
T 109102001 P L R CAP_STARING CLUTCH ROLLER SPRING| 3
8 112000106 gaal) ik MOTOR ASSY STARIER I
g 11 2001 -007 BoE) Ok ik CABLE STARTER WOTOR 3
10 906176012 SEE] MEXE SCREW PAN MG A8 L
11 Q06104-123 i MG 16 BOLTED FLANGE MAX16 1
12 S0E105-003 Pi7s fy e Ns x 12 BOLT SOCKET M&>12 3
13 906162-010 RESEEREE M23 XK1 NUT LOCK M2231 1
14 906160-017 HiE 18x31x1 WASHER THRUST 183311 L
16 906184004 Efirdl 6X6 PIN DOWEL 56 1
18 109104001 [ s KEY WOODRURF 1
17 109114001 #ET 10x10 HOLLER 1010 3
18 212211-003 W B ARI8 X 3T X 1T BEARING NEEDLE 28 X 37X 17 1
19 112004002 0 Fif D-RINE 1
|20 9061 75-012 SRAT M5 <8 SCREW PAN M5>8 1
21 D06104-123 AR ME 16 BOLTED FLANGE Mix16 1

67-



-BA-

ZB#hH %  Left Crankease Cover

Frg 5 o 3 F R HIHE B HEiE
No Part No Chinese Description q ty Remarl

1 101301-218 i |LEFT CRANECASE COVER 1

B 101322-001 iR PLATEL COYER 1

3 906184-002 EfrE 8x14 PIN DOWEL 83X 14 2

1 101323-001 BEE s ] CLAMPER THROTTLE CABLE 1

5 101324-001 PESEK |CLAMPER EREAKE TUEE 1

i 101114-005 i S |CLAMPER BEEATHER DRAIN TUEE 1

7 101304-013 7 s A LEFT CRANECASE COVER WASHER 1

8 906176-032 URET ST4XH SCREW PAN ST4 X8 4

o 006104-124 BB B MG x40 BOLTED FLANGE M6 ¥ 40 f

10 906104126 iB B M6 X 66 BOLTED FLANGE WX 65 2

11 101325-001 £ MR E A REAR_BRAKE TREED 1




19
14 {7 o
17 21?
16
26
27
MENEHHE  Drive Pulley
s *5 PICEER B ER 8 &
N Part No i Description ty Remark
1 109315-001 FLAE KIKKRE TURNSTOPPER il
2 109316001 FACE DRIVE 1
3 10931 7-001 BISS DRIVE FACE 1
4 109318001 Bah=08ah FACE COMP MOVABLE DRIVE L s
5 106315001 RLEhiEF ROLLER SETWEIGHT B
6 109323-001 4t IX8.5 ROLLER 3% 8.5 1
T 109324-001 o dnk dfe PLATE RAMP 1
g 100325001 AR 1 PLECE SLIDE 3
g 107121-001 50 M Bl GEAR KICK DDRIVEN 1
10 109306-004 SPPING STARTFR GEAR FRICTION 1
11 109326001 AL sh P 5 GEAR COMP STARTER IDLE 1
12 100327-001 E i SHAFT STARTER IDLE 1
13 109328001 i shin g 8 SPRINIE STARTER [[LE 1
14 109200-0617 BEEhH SPRINIE COMP_KICK STARTER 1
15 109325002 HE 12X16X12 BUSH 12X 16X 12 1
16 109326-001 iR Ehiadi s BUSH KICK SPINLE _ I

-50-



i ) B A

Driven Pulley

5 dae ) -5 o A FR W EH &t
Mo Part Mo Chinese Deseription {0 ty Remark

1 106262008 | -4 Q|OUTER CLUTCH i

2 j06211-000_ _ |BEEhiE PLATE COMP DRIVE 1

3 106212001 E&BIR PLATE CLUTCH SIDE 1

1 106247-006_ _ \EITr A E SPRING CLUTCH J

5 1o6Z7I-001  _ |mfrdmEEis VEICH SET CLUTCH 1

fi 106263-001 oo B R RN RUBBFR_CLATCH 3

7 106005002 =h B Hir BELT DIVE L

8 1068020-001 PEE s FACE ASSY DRIVEN 1

g 1060K31-001 i Eh = M Eh B T FACE COMP MOVABLE DRIVEM 1

10 106032-00. iz I PIN ROLLER GUIDE 3

11 106033001 T ROLLER GUIDE 3

12 106034001 U PR SPRING DRIVEN PACE 1

13 106035-001 HEE COLLAR SEAL 1

14 106036001 EH COLLAR SFRING 1

-71-



—10

fEEh®:  lransmission

Fs il ez g LR EI AR SR i
Me Part Mo Chinese Deseription Q' iy Remark

1 107308001 1 48 COVER MISSION ASSY 1

2 1068200-018 Btk N CHANGE WAY AKES ASSY 1

3 G06184-002 SEfrdy x4 PIN DOWEL B 14 3

g 006160021 B 14X 241 WASHER DRAIN PLUG 14X 24X 1 1

5 108110036 A4S i A 1 CHANGE WAY DHUM ASSY 1

& 108121003 X CHANGE WAY FIRK _ 1

7 902012-012 ik 6203 BEARING RADLAL BALL 6200 1

8 1061 26-005 i T CHANGE WAY ANES i

g 107301-001 _ |BRahih SHAFT DRIVE 1

10 006150-022 Mg 1THKE6X3 WASHER DRALN PLUG 17X 262 1

11 107312-001 PP [E) 43R 4 MIDDLE AXES ASSY 1

12 902012-015 45 6202 BEARING RADLAL BALL 6202 1

13 107360-002 tH SHAFT FIMAL ASSY 1

14 107340-004 ! =N | S M CHANGE WAY GEAR ASSY 1

15 _101233-003 et a2xE2IxT OIL SEAL 32xB2HT 1

g -



- 5
: B St Crankcasze

Fe i ) o ¥k £ B FR #HE i

Mo Part No Chinese Description &ty Bematk
1 101220-095 ES T CRANKCASE ASSY R > 0
2 101 222-00]1 EIb i At BUSH ENGINE HANGER RUBBER 2
3 101140-263 Zr iy 4R £ 4 CRANKCASE ASS™ L 1
4 101226001 [E 4 P % F i i BUSH BR CUSHION UNDER BUERER I
5 107235-001 ki3 00 BOLT SPRECLAL 1
é 0061 50-050 H#H 8 WASHER § 1
T 107230-011 ME 2032 %6 OIL SEAL 20x:2x§ i
8 101206 002 iR 43 BOLT DRATNPLLG 2
9 S06150-018 B BASHER DRAIN PLUG 12 2
10 101137-00] LR 0.5 GO TO STEEL PA'L 9.5 1
11 101138-001 bk (A T s GO TO _BOLT SPRING 1
| 1z 101139-001 o A GO TO BOLT WASHER 1
12 101120-001 . GO TO BOLT 1
14 1012331 HH 19 85305 OTL. SEAL 19. 8% 305 1

=7 5-



EHSH. FE3E

Crankshaft. Piston

Fia 18 P i F & =ik
No _____Part Mo Chinese Lescription Q' ty Romark

1 103200069 il CRANKSHAFT COWP 1

2 103120020 i BT A 4 RING SET PISTON {(STD) 1

3 103101-086 iHE PISTON (STDM 1

4 103102-015 §E B4 PIN PISTON 1

5 103203006 [EERt 25x 14X 4 KEY WOODRUFF 253 14X 4 1

B 103103011 fHAE CLIP PISTON PIN =

e 5



